## **CFMOTO ZFORCE 800**

## Plow Mount PART #105645

Kit Components:		
Item #	Qty.	Description
1	1	ZForce 800 Plow Mount
2	1	Hardware Kit HK-148
2.1	2	5/16"-18 X 1.25" X 1.75" X .75" Threaded U-Bolt
2.2	5	5/16"-18 Hex Nut Flange Nylock GR5
2.3	2	3/8"-16 X 1.25" Hex Bolt Flange GR5 Serrated
2.4	2	3/8"-16 Hex Nut Flange Nylock GR5
2.5	1	5/16"-18 X 2.00" Hex Bolt Flange GR5 Serrated

## Not all hardware is used

**Note:** Make sure all hardware needed to complete this mount is in the package. Thoroughly read through and understand the instructions before installing.

## **Installation Instructions**

- 1. Remove your fairlead by taking out the bolt on each side. Put your winch in the freespool position and let out enough slack to move the fairlead out of the way.
- 2. With the fairlead out of the way, place the plow mount up to your machine and align the upper holes with the fairlead mounting holes. Loosely re-attach the fairlead over the plow mount with bolts (2.3) and nuts (2.4) as shown in **Figure 2**.
- 3. Attach the bottom of the mount with the supplied U-Bolts (2.1). Place the U-Bolts over the tube directly above the bottom of the mount and thread the nuts (2.2) on. (see **Figures 3 & 4**)
- 4. Tighten all hardware evenly . (U-Bolts should have equal threads through the nut.) Once the hardware is tight you are ready to attach your plow.













